
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
necessary (as the membranes are used in many cases for removal of hardness too, 
proper choice of membranes could avoid this problem). 

• The quantity of reject could be reduced by utilising the same for various applications 
like backwashing, regeneration etc. The reject from second stage RO, though rich in 
salt, is free from impurities and could be used as mother liquor for pickling float 
after supplementing the salt concentration. 

• The mechanical problems encountered in the beginning of the trial operation could 
be due to lack of awareness of the system as, later, such complaints were seldom 
reported. 

• Though the extent of damage occurred to the membrane due to the trial operation so 
far is largely unknown, the almost steady level of membrane flux and absence of any 
unusual pressure build up in the RO units indicate that deterioration of the 
membrane quality, if any, should be within the normal wear and tear levels. 

16. FEASIBILITY OF UP-SCALING 

16.1 General considerations 

The main objective of the pilot unit was to verify the technical feasibility of the RO 
system for recovery of clean water from tannery effluent. While the performance of 

ACS 16 



Report on pilot RO plant 

pilot unit could be taken as the basis for evaluating the technical feasibility of a larger 
RO unit, capital & operational cost of the pilot unit cannot be taken as representative. 
Based on the performance of the pilot unit, the following inferences may be drawn: 

1 . The RO technology can be applied to recover clean water from treated tannery 
effluent, provided necessary and appropriate, site-specific, pre-treatment is 
instituted. 

2. The pilot plant has achieved between 70% & 75% recovery. However, this figure 
includes all backwashing, regeneration etc. When the RO unit is made an integral 
part of an ETP, all such waste liquor will generally be sent back to the inlet of the 
ETP. It is therefore felt these streams need not be considered as reject in an up
scaled plant. Without these washings, the average quantity of reject as observed in 
the pilot unit was only around 15-20%, indicating the possibility of achieving 
upto 80-85% recovery. However, based on the pilot unit performance, it is 
advisable to assume the rate of recovery in the range of 70-75% while planning 
upscaling. 

3. In the ATH tannery, suspended solids, COD and colour were found to be high in 
the inlet. For tannery effluents in general, these may not be as high as in most of 
the good (C)ETPs, the level of suspended solids is less than half of the TSS 
reported in the ATH tannery. 

4. The photochemical oxidiser had been suggested by the manufacturer as an ideal 
method of reducing the organics in the treated effluent. However, this claim was 
not proved right in the field. It may be assumed that for the present system, where 
the RO membrane is protected by nano membrane (which is less vulnerable to 
organics), the photochemical oxidation can be avoided in a larger unit. It has also 
been noted that the cost of a bigger photochemical oxidiser is prohibitively high. 
(Rs. 1.5 to 2 million for an RO unit of 11 m3/h capacity). This unit has not been 
suggested or taken in the cost calculation for a larger unit. 

5. In the pilot unit, the softener was added as the project was in small scale. For a 
bigger unit, a softener may not be required as generally in the tannery effluent the 
total hardness is much less than that reported in the A TH tannery. For the ATH 
tannery, instead of a softener, tertiary precipitation and settling using lime 
(temporary hardness was found to be around 60% of total hardness) would have 
been the easier solution, which could also have controlled the suspended solids. 
Avoiding softener would also reduce the quantity of reject and reduce operational 
cost. Accordingly, this has not been considered in the cost for up-scaling the 
system. 

6. The supplier of the pilot system felt that it was not even necessary to have a nano 
filter pre-treatment for a larger plant as it may contribute substantially to power 
and membrane replacement requirements. It was pointed out that as the nanofilter 
did not show much of a scaling problem, it should be possible to run the plant 
without it. 

7. An ORP meter should control the dosing of antioxidant to control the risk factor 
to membrane. Dosing could be reduced if and when needed. This control can 
prevent such damages as had happened with the RO membranes originally 
installed. 

8. The flushing of membranes, as done now may not be required if the unit operated 
continuously. 

9. The design of pressure filter and activated carbon filter should be done such that 
only one back washing should be adequate in 24-hour operation. 

ACS 17 



Report on pilot RO plant 

10. The power requirement, which is the major cost factor for the pilot system, will 
be less for a bigger unit. · 

11. It is preferable to modify operation with a programmable logic controller (PLC) 
for a bigger unit to make it simpler than the manually controlled operation as was 
done in the pilot unit. 

12. A degassifier tower after the RO membranes may be required for the permeate. 
13. Proper operation of the unit depends a lot on the effective control by the plant 

operators. Properly qualified and experienced staff should be employed in such 
units. 

16.2 Planning an up-scaled unit 

Based on the pilot unit performance, some reputed suppliers of RO system in India were 
requested to submit a proposal for a plant with capacity to treat around 220 m3/d. Three 
firms viz, Ion Exchange India Ltd, Thermax Limited and Aqua Chemicals & System 
Mfg. Co. Ltd indicated their interest. Since the overall viability was not 
comprehensively demonstrated in the pilot unit operation, the preference was to get a 
proposal on BOOT (build-own-operate-transfer) basis. According to this arrangement, 
the supplier would set up the RO unit with its own resources, operate the same with its 
own personnel and sell the water to the client at a pre-fixed mutually agreed rate, which 
will cover the operational expenses and capital repayment charges. While Ion Exchange 
and Thermax were interested in offering the system on out right sale basis, Aqua 
chemicals (based on the experience from their pilot unit) was willing to offer the plant 
for outright purchase as well as on BOOT basis provided the capacity of the unit was 
high enough to make such an arrangement feasible. The cost of water to be purchased 
by the client as quoted by Aqua for a 500 m3/d RO unit was Rs.38/m3 (US $ 0.85/m3

) 

for five years. The break-up of cost made by Aqua was Rs.24/m3 for all operational cost 
of RO (including depreciation, membrane replacement etc.) and Rs.14/m3 towards 
capital repayment. All civil works would be in the scope of the client. The finer details 
of the agreement between the client and supplier may include guarantee clauses (from 
the client as well as the supplier) for the purchase of water and provision for collecting 
capital repayment charges at a mutually agreed rate during low/non operational periods. 

16.3 Features of the larger unit 

As indicated by the companies offering the RO unit, the system will have a collection 
tank where all the effluent after treatment in a full-fledged ETP will be collected and 
pumped to the lime-soda softening cum tertiary treatment intended to reduce hardness 
and TSS/silt density Index in the effluent. The softened effluent will be collected in 
another tank and then pumped to the pre-treatment units comprising pressure filter, 
activated carbon filter, online chemical dosing arrangement etc. (The offer of Thermax 
envisages an organic resin-based scavenger too). The pre-treated effluent is then 
pumped to the RO unit and while the permeate will be collected for re-use in the 
tannery, the reject will be sent to the solar evaporation pan (with or without improved 
solar evaporation methods). The recovery assured is more than 75%. 

It has been suggested not to discharge the concentrated pickle float with the effluent 
from the tannery so that the sulphate concentration in the influent could be brought 
down. This however has not been indicated as a pre-condition for the installation of RO 
system. 

ACS 18 



Report on pilot RO plant 

17. COST BENFIT ANALYSIS OF AN UPSCALED SYSTEM 

Two cases, one about an RO system for a medium scale individual tannery, with an 
effluent flow of 200 m3/d and another, larger one, for a cluster of tanneries (effluent 
flow 4000 m3 Id) have been considered for making cost benefit analysis. Figures of 
operational cost were calculated based on the offers submitted by the suppliers of RO 
system. 

An improvised solar evaporation system equipped with sprinklers has been assumed for 
the treatment of reject. Since the reject from RO will be free of suspended solids, no 
pre-treatment unit is considered. Further, as the reject from RO is coming out at a 
higher pressure (15-20 bar) than that required for the sprinkler system (2-3 bar), no inlet 
pumping of the reject is required. Only the re-circulation of saline liquor is required in 
the improved solar evaporation. As the solar evaporation is not feasible during rainy 
days, sufficient storage capacity of reject liquor (equivalent to 45 days) is assumed and 
the quantity of evaporation per day is calculated as 10 months over 12 months. 

For the bigger unit for a cluster of tanneries, a back up mechanical evaporator with 4 
stages, complete with boiler unit has been assumed for evaporation of reject liquor from 
RO unit during rainy days. 

17.1 RO Unit for individual tannery with a maximum effluent flow of 200 m3/d 

The scheme suggested is given in Table 8. 

Recovered water for 
re-use in the tannery 

ACS 

Table 8 

Recovered salt for 
disposal/ re-use. 

19 



Report on pilot RO plant 

17.1.1 Basic assumptions: 

•:• Inlet flow 11.0 m3/h, 
•:• Permeate flow 7. 7 m3 /h. 
•:• Reject flow: 3.3 m3/h. 

17.1.2 Treatment units 

Unit 
Treated effluent collection tank 
Treated effluent pump 
Flash mixer 
Clariflocculator 
Chemical preparation & dosing 
Tertiary treated effluent collection tank 
Raw water pump 
Multigrade filter 
Activated carbon filter 
Online dosing of chemicals 
Micron/cartridge filter 
Pre-treated water collection sump 
RO feed pump 
RO unit 
Degassifier 
ORP meter, flow meters, pressure 
gauges and PLC control unit 
Improved solar evaporation unit with 
re-circulation pumps 

Reject storage ponds 

•:• Cost of the RO unit: Rs.32. l million 

Capacity Nos. Price (Rs.) 
15 m3 2 80,000 
20 m3/h, 1.5 kW 2 40,000 
1m3 ,0.75 kW 1 55,000 
4 m dia, 0.75 kW 1 260,000 
1 set, 1.5 kW 65,000 
15 m3 2 80,000 
20 m3/h, 1.5 kW 2 40,000 
20 m3/h 1 135,000 
20 m3/h 1 180,000 
1 set 1.5 kW 175,000 
20 m3/h 1 set 220,000 
20m3 1 90,000 
7.5 kW, 30 bars 2 180,000 
1 set 1 set 800,000 
20 m3/h 1 230,000 
LS Set 580,000 

1700 m2 sprinkler 1 2,300,000 
area, 2500 mz 

crystallisation area 
1400 m3 2 2,900,000 

8,410,000 

•:• Cost of improved solar evaporation system and reject storage tank: Rs. 52 million 
•:• Total cost including civil works= Rs. 84.1 million ($ 1.83 million) 

17.1.3 Operational costs 

1. Power: Pre-treatment: 6 (4.5 + 1.5) kW, RO pump (7.5 kW) and other equipment 
(1.5 HP); Total: 15 kW= Rs. 66/h =Rs. 1320/day (20 hid). 

2. Chemicals: 

Item Dosage Consumption Total Cost per day 
consumption (Rs). 

Lime 200ppm 2.2 kg/h 44 kg/d 92.4 
Sodium 150 ppm 1.65 kg/h 33 kg/d 198.0 
carbonate 
PE 1 ppm 11 g/h 0.22 kg/d 60.5 

ACS 20 



Report on pilot RO plant 

Acid lOppm 110 g/h 2.2 kg/d 13.2 
Antiscalant IO ppm 110 g/h 2.2 kg/d 132 
Antioxidant 8 ppm 88 g/h 1.76 kg/day 105.6 
Total 601.7 

3. Labour: 4 nos. (3 technician+ chemist) =Rs. 300/day. 
4. Miscellaneous: Rs.200/day 
5. Membrane replacement cost: (assuming Rs. 700,000 for membranes and 300 days 

membrane life, equivalent to 100% depreciation) - Rs. 2333/day * 

* Though 3 year membrane life is claimed by the manufacturers, based on the 
experience in the pilot unit and considering that there is nano unit here, it is considered 
realistic to assume membrane life of 300 days only. 

6. Depreciation: (considering a depreciation rate of 10% for mechanical components 
other than the membranes which are already covered under item 5 above and assuming 
5% for the civil works): Rs. 753 +Rs. 42 = Rs.792/day 

(a) Total for RO unit operation: Rs. 5547/day 

Cost of operation of improved solar evaporation unit 

1. Power (for re-circulation): 12.5 kW/h = 100 units= Rs. 400 per day. 
2. Depreciation@ 5% : Rs. 866 per day 
3. Manual labour for collection of salt: Rs. 180 per day (3 x 60 per person) 

(b) Total for evaporation of reject: Rs. 1446/day 

Total cost of operation: (a)+ (b) =Rs. 6993/day 

17.1.4 Cost analysis 

Parameter Unit Quantity 
Average quantity of water treated (20 h operation) m3/day 220 
Average quantity of water recovered (20 h operation) m3/day 154 
Cost of operation Rs./day 6993 
Cost operation /quantity of water treated Rs./m3 31.78 
Cost operation /quantity of water recovered Rs./m3 45.41 

Note: If the tannery is situated in a water scarce area, assuming that fresh water is 
purchased @ Rs. 30/m3 (as commonly noted in tanneries of Tamilnadu), the effective 
cost of operation will be Rs. 6993 - Rs. 4620 = Rs. 2373/d, which works out to a cost 
of Rs. 10.78/m3

• 

Note 

1. Additional benefits such as (a) avoiding effluent discharge causing serious damage 
to agricultural fields, (b) possibility of assured supply of water, (c) obtaining good 
quality water (water purchased by the tannery is having TDS 1500-1750 mg/I where 
as TDS in the recovered water from RO unit is only 300-400 rng/l) which is expected 

ACS 21 



Report on pilot RO plant 

to provide savings due to better uptake of chemicals used in tanning process etc. and 
(d) better image for the industry are not considered in the above cost benefit analysis. 

2. The value of recovered salt has not been included in the above. 
3. The above does not include the capital repayment cost which would work out to Rs. 

7.13/m3
, assuming 12% rate of interest and a repayment schedule of 10 years. 

17.2 RO Unit for a tannery cluster with an effluent flow of 4000 m3/d 

The scheme suggested is given in Table 9. 

Recovered water for 
re-distribution in the 
tannery cluster 

Table 9 

Recovered salt for 
disposal/ re-use. 

Projected recovery: 65% in RO main module and 50% in RO high salt module. 

17.2.1 Basic assumptions: 

•!• Inlet flow 200 m3 !h. 
•!• Permeate flow, RO main: 130 m3/h. 
•!• Permeate flow, RO high salt: 35 m3/h 
•!• Reject flow: 35 m3 /h. 

17 .2.2 Treatment units 

17.2.2.1 Pre-treatment and RO units 

(a) Civil 

The civil components in the unit, their dimensions as well as the cost is given in table 
below: 

ACS 22 



Report on pilot RO plant 

Unit Unit dimensions ·capacity m3 Nos. Price (Rs.) 
Treated effluent collection tank 10 m x 20 m x 2 m 400 2 1,000,000 
Flash mixer lm x 1mx1 m 1 1 50,000 
Clariflocculator 16 m dia x 2.5 m 500 1 900,000 

SWD 
Lime preparation tank 1.5 m x 1.5 mx 2 m 4.5 2 55,000 
Soda preparation tank 1.5 m x 1.5 mx 2 m 4.5 2 55,000 
PE preparation tank lmxlmxlm 1 2 40,000 
Tertiary treated effluent 10 m x 20 m x 2 m 400 l 500,000 
collection tank 
Intermediate collection tank 8 mx 12 m x 2 m 192 2 440,000 
Pre-treated water collection 8mx12mx2m 192 2 440,000 
sump 
Permeate collection tank 15 mx20mx 2m 600 2 2,000,000 
(overhead tank) 
Reject collection tank 8mx10mx2m 160 2 400,000 
Administrative building, control 15 mx 20m 1 
room and laboratory 400,000 
Miscellaneous 800,000 
Total 7,080,000 

(b) Mechanical 

The mechanical components, capacity, operating power as well as the price is given 
below: 

Unit Capacity Nos. Unit power Operating Price (Rs.) 
m3/h kW/h power kW/h 

Treated effluent pump 200 3 (2+1) 15 30 300,000 
Flash mixer 200 1 1.5 1.5 90,000 
Clariflocculator 200 1 1.5 1.5 800,000 